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TEST SUMMARY

5.1.1 ANTENNA REQUIREMENT
RESULT: Pass

5.1.2 MaxiMum PEAK CONDUCTED OUTPUT POWER
RESULT: Pass

51.3 99% BANDWIDTH
RESULT: Pass

5.1.4 20DB BANDWIDTH
RESULT: Pass

5.1.5 CARRIER FREQUENCY SEPARATION
RESULT: Pass

5.1.6 NUMBER OF HOPPING FREQUENCY
RESULT: Pass

5.1.7 TIME oF OCCUPANCY
RESULT: Pass

5.1.8 CONDUCTED SPURIOUS EMISSIONS MEASURED IN 100 KHz BANDWIDTH
RESULT: Pass

5.1.9 RADIATED SPURIOUS EMISSION
RESULT: Pass

5.1.10 CONDUCTED EMIssION ON AC MAINS
RESULT: Pass

6.1.1 ELECTROMAGNETIC FIELDS
RESULT: Pass
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1 General Remarks

1.1 Complementary Materials

All attachments are integral parts of this test report. This applies especially to the following appendix:

Appendix A: Photographs of the Test Set-up

Appendix B: Test Results

2 Test Sites

2.1 Test Facilities

TUV Rheinland (Shenzhen) Co., Ltd.
No. 362 Huanguan Road Middle, Longhua District, Shenzhen 518110, People’s Republic of China

FCC Registration No.: 694916

IC Registration No.: 25069

2.2 List of Test and Measurement Instruments

Table 1: List of Test and Measurement Equipment

Radio Spectrum Testing (TS8997)

Equipment Manufacturer Model Serial No. Cal. until
Signal Analyzer R&S FSV 40 101441 2021-08-10
OSP R&S OSP 150 101017 2021-12-10
Control PC DELL OptiPlex 7050 FTJZ9P2 N/A
Test Software R&S (Vvlvll\.AOSO?(ZJO) N/A N/A
Power Meter R&S NRP2 107105 2021-12-10
Wideband Power R&S NRP-Z81 105677 2021-09-10
Shielding Room 8# Albatross SR8 APC17151-SR8 2021-07-23
Unwanted Emission Testing (TS9975)
Equipment Manufacturer Model Serial No. Cal. until
EMI Test Receiver R&S ESR 7 102021 2021-08-11
Signal Analyzer R&S FSV 40 101439 2021-08-10
SyStfrTeﬁgggo"er R&S SCI-100 510010038 N/A
Filterbank R&S Wilan 100759 2021-08-10
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OSP R&S OSP 120 102040 N/A
Pre-amplifier R&S SCUO08F1 08320031 2021-08-10
Amplifier R&S SCU-18F 180070 2021-08-10
Amplifier R&S SCU40A 100475 2021-09-10
Trilog Broadband
Antenna Schwarzbeck VULB 9162 193 2022-08-08
(30 MHz - 7 GHz)
Double-Ridged
Antenna (1 -18 ETS-LINDGREN 3117 00218717 2022-08-08
GHz)
Wideband Ridged
Horn Antenna (18- Steatite QMS-00880 19067 2022-08-08
40 GHz)
Active Loop Schwarzbeck FMZB 1513 302 2022-09-13
Antenna
Wideband Ridged
Horn Antenna (12- Steatite QMS-00208 18313 2021-09-02
18 GHz)
Test software R&S EMC32 (V10.60.10) N/A N/A
Control PC Dell OptiPlex 7050 36NVIP2 N/A
3m Semi-Anechole Albatross SAC-3m APC17151-SAC 2021-07-06
Conducted Emissio
Equipment Manufacturer Model No. Serial No. Cal. Until
EMI Test Receiver R&S ESR3 102680 2022-04-24
Artificial Mains R&S ENV216 101445 2022-04-24
Network
EMC32 test R&S EMC32(Ver.10.50.0 N/A N/A
software 0)

2.3 Traceability

All measurement equipment calibrations are traceable to NIM (National Institute of Metrology) or where
calibration is performed in other countries, to equivalent nationally recognized standards organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or according to
manufacturer’s specifications. Additionally all equipment is verified for proper performance on a regular
basics using in house standards or comparisons.
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2.5 Measurement Uncertainty

The estimated combined standard uncertainty for radiated emissions and conducted emissions
measurements as below table

Parameter Uncertainty

Radio Frequency +1 x 10-7

RF Power (conducted) +2.5dB
Radiated Emission of Transmitter, valid up to 26.5 GHz +6 dB
Radiated Emission of Receiver, valid up to 26.5 GHz +6 dB
Conducted Emission, (9kHz to 150kHz)/(150kHz to 30MHz) +3.70dB/+3.30dB
Temperature +1°C
Humidity 5%

Voltage (DC) +1 %

Voltage (AC, <10kHz) +2 %

2.6 Location of Original Data

The original copies of all test data taken during actual testing were attached at Appendix A & B of this
report and delivered to the applicant. A copy has been retained in the TUV Rheinland (Shenzhen) file for

certification follow-up purposes.

2.7 Status of Facility Used for Testing

The TUV Rheinland (Shenzhen) Co., Ltd. Test facility located at No. 362 Huanguan Road Middle,
Longhua District, Shenzhen 518110, People’'s Republic of China is listed on the US Federal
Communications Commission list of facilities approved to perform measurements.
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3 General Product Information

3.1 Product Function and Intended Use

The EUT (Equipment Under Test) EE2763 is a Pod Speaker. It supports Bluetooth 5.0 technology.

For details refer to the User Manual, Technical Description and Circuit Diagram.

3.2 Ratings and System Details

Table 2: Technical Specification of EUT

General Information of EUT Value

Kind of Equipment Pod Speaker

Type Designation EE2763

FCCID 2AAR2EE27632

Operating Voltage Battery operated (DC 3.7V via rechargeable lithium battery)

or USB operated (DC 5V via AC/DC Adapter)

Testing Voltage

AC 120V, 60Hz

Technical Specification of Bluetooth

Technical Specification

Value

Operating Frequency

2402 - 2480 MHz

Type of Modulation

GFSK, m/4DQPSK, 8DPSK

Channel Number

BDR & EDR mode:79 channels

Channel Separation

BDR & EDR mode:1MHz

Wireless Technology

Bluetooth 5.0

Antenna Type

PIFA Antenna

Max. Antenna Gain

-0.58 dBi

Seite 7 von 25
Page 7 of 25
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Table 3: RF Channel and Frequency of Bluetooth

RF Frequency RF Frequency RF Frequency RF Frequency
Channel (MHz) Channel (MHz) Channel (MHz) Channel (MHz)

00 2402.00 20 2422.00 40 2442.00 60 2462.00
01 2403.00 21 2423.00 41 2443.00 61 2463.00
02 2404.00 22 2424.00 42 2444.00 62 2464.00
03 2405.00 23 2425.00 43 2445.00 63 2465.00
04 2406.00 24 2426.00 44 2446.00 64 2466.00
05 2407.00 25 2427.00 45 2447.00 65 2467.00
06 2408.00 26 2428.00 46 2448.00 66 2468.00
07 2409.00 27 2429.00 a7 2449.00 67 2469.00
08 2410.00 28 2430.00 48 2450.00 68 2470.00
09 2411.00 29 2431.00 49 2451.00 69 2471.00
10 2412.00 30 2432.00 50 2452.00 70 2472.00
11 2413.00 31 2433.00 51 2453.00 71 2473.00
12 2414.00 32 2434.00 52 2454.00 72 2474.00
13 2415.00 33 2435.00 53 2455.00 73 2475.00
14 2416.00 34 2436.00 54 2456.00 74 2476.00
15 2417.00 35 2437.00 55 2457.00 75 2477.00
16 2418.00 36 2438.00 56 2458.00 76 2478.00
17 2419.00 37 2439.00 57 2459.00 77 2479.00
18 2420.00 38 2440.00 58 2460.00 78 2480.00
19 2421.00 39 2441.00 59 2461.00 - -

Test frequencies are lowest channel: 2402 MHz, middle channel: 2441 MHz and highest channel: 2480 MHz
for General 2.4GHz
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Table 4: Frequency Hopping Information

Technical Specification Description

Hereby we declare that the frequency range of this device is
2402-2480MHz. This is according the Bluetooth Core
Hopping Range Specification V5.0 for devices which will be operated in the
USA. This was checked during the Bluetooth Qualification
tests.

Example of a 79 hopping sequence in data mode:

Hopping Sequence 33,04,21,44,23,42,53,46,55,48,40,59,72,29,76,31,08,73,
07,75,09,45,60,39,58,13,47,11,77,52,35,50,65,54,67,56,
69,62,71,64, 7,25,27,66,57,70,74,61,78,63,10,41,05,43,
15,44,64,68,02,70,06,01,51,03,55,05,03,66,53,49,36,47..
The input bandwidth of the receiver is 1MHz. In every
connection one Bluetooth device is the master and the other
one is the slave. The master determines the hopping sequence.
The slave follows this sequence. Both devices shift between
RX and TX time slot according to the clock of the master.

Additionally the type of connection is set up at the beginning of
the connection. The master adapts its hopping frequency and
Receiver input bandwidth its TX/RX timing according to the packet type of thg connection.

Also the slave of the connection will use these settings.
Repeating of a packer has no influence on the hopping
sequence. The hopping sequence generated by the master of
the connection will be followed in any case.

That means a repeated packet will not be send on the same
frequency, it is send on the next frequency of the hopping
sequence.
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3.3 Independent Operation Modes

The basic operation modes are:

A. On, Bluetooth transmitting mode (BDR & EDR mode)
a) Low Channel
b) Middle Channel
¢) High Channel

B. On, Transmitting on Hopping channel

C. On, Bluetooth connecting mode

D. Off

3.4 Noise Generating and Noise Suppressing Parts

Refer to Circuit Diagram for further details.

3.5 Submitted Documents

- Application Form - FCCI/IC Label and Location Info
- Block Diagram - Photo Document
- Schematics - User Manual

- Technical Description
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4 Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

Radio Spectrum: The equipment under test (EUT) was configured at its highest power output in
order to measure its highest possible radiation and conducted level. The test modes were adapted
accordingly in reference to the instructions for use.

Emission: The equipment under test (EUT) was configured to measure its highest possible radiation
level. The test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software

Test operation refers to test setup in chapter 5. All testing were performed according to the procedures
in ANSI C63.10: 2013.

4.3 Special Accessories and Auxiliary Equipment

Table 5: List of Accessories and Auxiliary Equipment

Description Manufacturer Model SIN Remark
Laptop Lenovo T480 PF-16A6N8

DSA-10PFL-05
FEU

Input: 100-240V,
N/A 50/60Hz
Output: 5V, 1.5A

Adapter DEE

4.4 Countermeasures to Achieve EMC Compliance

The test sample which has been tested contained the noise suppression parts as described in the
Technical Construction File (TCF).

No additional measures were employed to achieve compliance.
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4.5 Test Setup Diagram

Diagram of Measurement Configuration for Radiation Test (Below 1GHz)
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Diagram of Measurement Configuration for Radiation Test (Above 1GHz)
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Diagram of Measurement Configuration for Mains Conduction Measurement

EUT &
Support stand

LISN
80cm} FHD;LL.I
G

Testreceive —
oogoo
oaoon

I
Ground plane

Diagram of Measurement Configuration for Conducted Transmitter Measurement

RF Cable
Test Receiver The EUT
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5 Test Results

5.1 Transmitter Requirement & Test Suites

5.1.1 Antenna Requirement

RESULT: Pass

Test Specification
Test standard : FCC Part 15.247(b)(4) and Part 15.203

According to the manufacturer declared, the EUT has an integral antenna, the directional gain of antenna
is -0.58 dBi, and the antenna connector is designed with permanent attachment and no consideration of
replacement. Therefore the EUT is considered sufficient to comply with the provision.

Refer to EUT Photo for further details.
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5.1.2 Maximum Peak Conducted Output Power

RESULT: Pass

Test Specification

Test standard . FCC Part 15.247(b)(1)

Basic standard : ANSI C63.10: 2013

Limits FHSS<0.125W(Maximum peak conducted output
power)

Kind of test site . Shielded Room

Test Setup

Date of testing : 2021-06-08

Input voltage : AC 120V, 60Hz

Operation mode A

Test channel : Low/ Middle / High

Ambient temperature : 23.9°C

Relative humidity : 51%

Atmospheric pressure : 101 kPa

Table 6: Test Result of Maximum Peak Conducted Output Power

Channel Measured Peak Output Power Limit
Test Mode Frequency (W)

(MHz) (dBm) (W)
2402 -1.40 0.00072

BDR 2441 -2.30 0.00059 <0.125
2480 -2.60 0.00055
2402 1.20 0.00132

EDR 2441 0.10 0.00102 <0.125
2480 -0.10 0.00098

Note:
1) The cable loss is taken into account in results.
2) Antenna gain(G): -0.58 dBi
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5.1.3 99% Bandwidth

RESULT:

Test Specification
Test standard
Basic standard
Kind of test site

Test Setup

Date of testing

Input voltage
Operation mode

Test channel
Ambient temperature
Relative humidity
Atmospheric pressure

Table 7: Test Result of 99% Bandwidth

FCC Part 15.247(a)
ANSI C63.10: 2013
Shielded Room

2021-06-08

AC 120V, 60Hz

A

Low / Middle / High
23.9°C

51 %

101 kPa

Pass

Test Mode Chann?:wl:(ze)cwency 99% %?Sg)width I(_kllrjrzl';
2402 845.00
BDR 2441 850.00 /
2480 850.00
2402 1175.00
EDR 2441 1175.00 /
2480 1175.00

For the measurement records, refer to the appendix B
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5.1.4 20dB Bandwidth

RESULT: Pass

Test Specification

Test standard . FCC Part 15.247(a)(1)
Basic standard : ANSI C63.10: 2013
Kind of test site . Shielded Room
Test Setup

Date of testing :  2021-06-08

Input voltage : AC 120V, 60Hz
Operation mode A

Test channel : Low/ Middle / High
Ambient temperature : 25°C

Relative humidity : 56 %

Atmospheric pressure : 101 kPa

Table 8: Test Result of 20dB Bandwidth

Channel ZOdB 2/3 of 2_0dB Limit
Test Mode Frequency Bandwidth Bandwidth (MH2)
(MHz) (kHz) (kHz)
2402 930.000 620.000
BDR 2441 930.000 620.000 /
2480 925.000 616.667
2402 1305.000 870.000
EDR 2441 1300.000 866.667 /
2480 1310.000 873.333

For the measurement records, refer to the appendix B.
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5.1.5 Carrier Frequency Separation

RESULT:

Test Specification
Test standard
Basic standard
Limits

Kind of test site

Test Setup

Date of testing

Input voltage
Operation mode

Test channel
Ambient temperature
Relative humidity
Atmospheric pressure

Pass

FCC Part 15.247(a)(1)

ANSI C63.10: 2013

= 25kHz or 2/3 of 20dB bandwidth, whichever is greater
Shielded Room

2021-06-08

AC 120V, 60Hz

B

Low / Middle / High
25 °C

56 %

101 kPa

For the measurement records, refer to the appendix B.
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5.1.6 Number of Hopping Frequency

RESULT:

Test Specification
Test standard
Basic standard
Limits

Kind of test site

Test Setup

Date of testing

Input voltage
Operation mode
Ambient temperature
Relative humidity
Atmospheric pressure

Pass

FCC part 15.247(a)(1)(iii)
ANSI C63.10: 2013

> 15 non-overlapping channels
Shielded Room

2021-06-08

AC 120V, 60Hz
B

25 °C

56 %

101 kPa

For the measurement records, refer to the appendix B.
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5.1.7 Time of Occupancy

RESULT:

Test Specification
Test standard
Basic standard
Limits

Kind of test site

Test Setup

Date of testing

Input voltage
Operation mode

Test channel
Ambient temperature
Relative humidity
Atmospheric pressure

Pass

FCC part 15.247(a)(1)(iii)
ANSI C63.10: 2013
<0.4s

Shielded Room

2021-06-08

AC 120V, 60Hz

B

Low / Middle / High
25 °C

56 %

101 kPa

For the measurement records, refer to the appendix B.
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5.1.8 Conducted Spurious Emissions Measured in 100 kHz Bandwidth

RESULT: Pass

Test Specification

Test standard . FCC Part 15.247(d)
Basic standard : ANSI C63.10: 2013
Limits : 20dB (below that in the 100kHz bandwidth within the band

that contains the highest level of the desired power);

In addition, radiated emissions which fall in the restricted
bands, must also comply with the radiated emission limits
specified in 15.209(a)

Kind of test site . Shielded Room
Test Setup

Date of testing : 2021-06-16

Input voltage : AC 120V, 60Hz
Operation mode A

Test channel : Low/ Middle / High
Ambient temperature © 23.9°C

Relative humidity . 51%

Atmospheric pressure . 101 kPa

Test results of 100kHz Bandwidth of Frequency Band Edge by Conducted method refer to following test
plot, and compliance is achieved as well.

For the measurement records, refer to the appendix B.
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5.1.9 Radiated Spurious Emission

RESULT: Pass

Test Specification

Test standard : FCC Part 15.247(d) & FCC Part 15.205
Basic standard : ANSI C63.10: 2013

Limits . Referto 15.209(a) of FCC part 15.247(d)
Kind of test site : 3m Semi-anechoic Chamber

Test Setup

Date of testing :  2021-06-16 ~ 2021-06-17

Input voltage : AC 120V, 60Hz

Operation mode A

Test channel : Low/ Middle / High

Ambient temperature . Refer to test result

Relative humidity . Refer to test result

Atmospheric pressure : 101 kPa

Remark:

Testing was carried out within frequency range 9kHz to the tenth harmonics. Only the worst case
spurious emissions configuration of the each mode were reported.

For the measurement records, refer to the appendix B.
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5.1.10 Conducted Emission on AC Mains

RESULT:

Test Specification
Test standard
Basic standard
Frequency range
Limits

Kind of test site

Test Setup

Date of testing

Input voltage
Operation mode
Earthing

Ambient temperature
Relative humidity
Atmospheric pressure

FCC Part 15.207(a)
ANSI C63.10: 2013
0.15 — 30MHz

FCC Part 15.207(a)
RSS-Gen Table 4
Shielded Room

2021-06-15

AC 120V, 60Hz
C

Not connected
23 °C

48 %

101 kPa

For the measurement records, refer to the appendix B.

Pass
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6 Safety Human Exposure

6.1 Radio Frequency Exposure Compliance

6.1.1 Electromagnetic Fields

RESULT: Pass
Test Specification
Test standard . CFR47 FCC Part 2.1093
FCC KDB Publication 447498 v06
Limit . CFR47 FCC Part 1.1310

The measured maximum conducted output power of the EUT is 1.20dBm = 1.32 mW, which is far below
the SAR exclusion threshold level 10mW (SAR Test Exclusion Thresholds for 100 MHz — 6 GHz and < 50
mm), hence the EUT is excluded from SAR evaluation according to FCC KDB publication 447498 DO1.:
Mobile and Portable RF Exposure. Guidance v06.
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7 Photographs of the Test Set-Up

For photographs of the test set-up, refer to the appendix A.
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Appendix B: Test Results of Bluetooth BR & EDR
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Appendix B A TUVRheinland®

CN219CZJ 001

Appendix B.1: Test Results of 99% Bandwidth

BR mode (GFSK)

FEC Part 47 §15.247 2400-2453.5 MHz 2017

Oeccupled Channel Bandwidth 99% (2402 MHz; 10.000 dBrm; 1 MHz; Test Mode)

Tesl acerding lo FOC Lk 47 part 15 §15.247(a), KDE 556074 001 DTS Meas Guidance w04 and ANSI

CEIA0-2013

99 % Bandwidth

DUT Frequency | Bandwidth |  LimitMin | LimitMax | Band EdgeLeft | Band Edge
{MHE} {MHz) {MiHz) (WHz] {MHz} Right
MiHz)
2A02.000000 BB45000 | | — 1 2401612500 | A2 ASTSO0
{continuation of the "B % Bandwidth™ table from column 6 ..)
DUT Freguency Result
[MHz} ]
202000000 PASS
20 T Aanehworih
-t :
L J i
- T -
Eul i
£ el |
T |1
& T
- _I
2 i
Hapf | P ]
m}
240" ' 15 p P ' 20
Froquency in M=z
Measurement
Setting | Instrument Targed Value
| Value |
Start Frequency | 240100 GHz 2.40100 GHz
Sop Freguecy | 240300 GHe 240300 GHz
__E‘j-'ln Z.000 MHz Z.000 P‘HE__ i
REYY | 10,000 kHe >= 10000 kHe
WBawW | 30.000 kHz == 300000 kHz
SwespPaoints &0 = 400
Swooptimae | 18642 ps AUTO
Reference Level -10.000 dBm =10.000 dBm
Atfenuation | 10.000 dE AUTD
Detecior MaxF eak MaxPeak
SwrpepCoumt | S0 | S
Filter dB 3 dB
Tracs Mode Max Hald Max Hald
Sweeptype FFT AUTO
Fraamp | ol off
Stablemode Trace Trace
Stahlavakia | 03048 0,30 dB
Run 5 i max. 150 max. 150
Stabla | i3 3
Max Stable Difference 0.09 dB 0.30 dB
2021-08-08 G613 2:20:54 PM
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FEC Part 47 §15.247 2400-2453.5 MHz 2017

Oeccupled Channel Bandwidth 99% (2441 MHz; 10.000 dBrm; 1 MHz; Test Mode)

Tesl acerding lo FOC Lk 47 part 15 §15.247(a), KDE 556074 001 DTS Meas Guidance w04 and ANSI

CEIA0-2013

99 % Bandwidth

DUT Freguency
[MHz|

2441,000000

T i

{MHz)

0.850000 |

{RMiHz) (M)

{continuation of the “B% % Bandwidth™ table from column 6 ..)

_2440.613500 |

DuT F'mquurm;r Result
[MHz} ]
2441000000 PASS
20 T Aanehworih
-t
- - e
& ol H
;_ = )
2 -t I Y
) PO
— LW bl
m}
24a] LTS 241 1L
Froquency in M=z
Measurement
Setting | Instrument Targed Value
| Value |
Start Frequency 2.44000 GHz 2.44000 GHz
Sop Freguecy 244200 GHz 244200 GHz
__E-j-‘ln Z.000 MHz Z.000 MHz
RBYY | 10,000 kHe == 10000 kHe
WBawW | 30.000 kHz == 300000 kHz
SwespPaints A0 = 400
Swooptimae | 18642 ps AUTO
Reference Level -10.000 dBm =10.000 dBm
Atfenuation | 10.000 dE AUTD
Detecior MaxF eak MaxPeak
SwrpepCoumt | S0 | S
Filter dB 3 dB
Tracs Mode Max Hald Max Hald
Sweeptype FFT AUTO
Fraamp | ol off
Stablemode Trace Trace
Stahlavakia | 03048 0,30 dB
Run 5 i max. 150 max. 150
Stabla e 3
Max Stable Difference | 0.16 dB 0.30 dB

2021-05-08

513

{MHE} Right

{hHz)
2441 46300

‘Limit Min 'Filii{i'iiif"""'ﬁiﬁa_li'dﬁi'[ﬁ' | Band Edge

9:20:54 PM
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FEC Part 47 §15.247 2400-2453.5 MHz 2017

Oeccupled Channel Bandwidth 99% (2480 MHz; 10.000 dBrm; 1 MHz; Test Mode)

Tesl acerding lo FOC Lk 47 part 15 §15.247(a), KDE 556074 001 DTS Meas Guidance w04 and ANSI

CEIA0-2013

DUT Freguency Bandwidith Limit Min Limnit Max Band Edge Leil Band Edge
{MHE} {MHz) {MiHz) (WHz] {MHz} Right
hiHz)
2480000000 0850900 | 2 — | BATAEIZS00 | 2480452500
{continuation of the “B% % Bandwidth™ table from column 6 ..)
DuT F'mquurm;r Result
[MHz} ]
2A00.000000  PASS
20 T Aanehworih
it S ¥
-4 |
w Tk i
g amr it
T 1
& ant ofy
= i
T i
- L ity g
m}
247 ' w0 FE ] 05 ' 21
Froquency in M=z
Measurement
Setting | Instrument Targed Value
| Value |
Start Frequency | 2.47900 GHz 2.47300 GHz
Sop Freguecy | 243100 GH: 243100 GHz
__E‘j-'ln Z.000 MHz Z.000 MHz
RBYY | 10,000 kHe == 10000 kHe
WBawW | 30.000 kHz == 300000 kHz
SwespPaints A0 = 400
Swoopbima | 189,642 ps AUTD
Reference Level -10.000 dBm =10.000 dBm
Atfenuation | 10.000 dE AUTD
Detecior MaxF eak MaxPeak
SwaspCount | 500 500
Filter dB 3 dB
Tracs Mode Max Hald Max Hald
Sweeptype FFT AUTO
Preamp | ott off
Stablemode Trace Trace
Stahlavakia | 03048 0,30 dB
Run 5 i max. 150 max. 150
Stabla | ] 3
Max Stable Difference 0.13 dB 0.30 dB
2021-08-08 10113 2:20:54 PM
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EDR mode (8DPSK)

FEC Part 47 §15.247 2400-2483.5 MHz 2017

Oecupled Channel Bandwidth 99% (2402 MHz; 10.000 dBrm; 1 MHz; Test Made)

Tesl aciording lo FOC Gk 47 part 15 $15.247(a), KDE 558074 D01 DTS Meas Guidance vid and &SI

CEIA0-2013

98 % Bandwidth

T Frequency | Eandwidh
(MHz| iMHz) {NiHz) [MHz)
2402000000 1475000 | — |

{eontinuation of the "B % Bandwidth™ table from column 6.}

ouT F'mnuurln;t
(MHz}

Result

2402.000000  PASS

TH T Aarworth

_2401.447500 |

-t
L e A ;
Ei] [T [
: t
£
T
& T
i |
b
240 .5 i LT
Frequenoy In MHz
Measurement
Setting Instrument Targed Value
| Value |
Start Frequency | 240100 GHz  2.40100 GHz
FHop Fregency | 240300 GHz 240300 GHz
_Span 2.000 MHz 2.000 MHz
RBW | 10.000 kHz == 10000 kHe
WEW | 30.000 kHz == 30,000 kHz
SwespPaints A0 = 400
Sweeptime | 185648 ps AUTO
Reference Level -10.000 dBm =10.000 dBm
Attenuation | 10.000 42 AUTD
Detecior MaxP eak MaxPeak
SwaapCount 500 500
Filter 5dB T EdB
Tracs Mods Max Hald Max Haold
Sweeptype FFT AUTO
Fraamp | off off
Stablemode Trace Trace
Stahlevalia | 03048 0,30 dB8
Run 5 { max. 150 masx. 150
Stabla | 3P 3 3
Max Stable Difference 0.20 dB 0.30 dB

2021-08-08

6713

LimitMin | LimilMax | Band EdgeLefl |  Band Edge
{MHz} Right

{hMiHz)
2402622500

2:33:47 PM




Appendix B
CN219CZzJ 001
Page 6 of 61

Prifbericht - Produkte
Test Report - Products

A TUVRheinland®

FCC Part 47 §15.247 2400-2453 5 MHz 2017

Occupled Channel Bandwidth 99% (2441 MHz; 10.000 dBm; 1 MHz; Test Mode)

Tesl according le FCC titie 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance vO4 and ANSI

C63.10-2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max
(MHz} (MHz) {MHz) (MHz)
2441.000000 1175000 | =1

{continuation of the "89 % Bandwidth” table from column 6 _.)

"DUT Frequency Result
2441.000000 PASS

SN daroweth
-1t
r ] \
e ¢ W
.
2wt
H
3t
S0h ‘ \
oy
240 2105 2341 24418
Frocusnoy in M=z
Measurement
Setting | Instrument Target Value
| Value
Start Frequency | 2.44000 GHz ~ 2.44000 GHz
Stop Frequency | 244200 GHz  2.44200 GHz
_Span 2.000 MHz 2.000 MHz
RBW . 10.000 kHz >= 10.000 kHz
vew | 30.000 kHz >= 30.000 kHz
SwespPoints 400 ~ 400
Sweeptime | 189.648 ps AUTO
Reference Level =10.000 dBm ~10.000 dBen
Attenuation | 10.000 48 AUTO
Detector MaxPeak MaxPeak
_SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Praamp L oft _oft
Stablemode Trace Trace
Stablavalue . 0.30aB 0,30 @B
Run 6 ( max. 150 max. 150
Stable |3/3 3
Max Stable Difference 0.13d8 0.30 dB

2021-06-08 8/13

Band Edge Left | Band Edge
(MHz)

Right
{MHz)

_2440.447500 |  2441.622500

9:33:47 PM
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FCC Part 47 §15.247 2400-2453 5 MHz 2017

Occupled Channel Bandwidth 99% (2480 MHz; 10.000 dBm; 1 MHz; Test Mode)

Tesl according le FCC titie 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance vO4 and ANSI

C63.10-2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max
(MHz) {MHz) {MHz) {MHz)
2430.000000 1175000 | =

{continuation of the "89 % Bandwidth” table from column 6 _.)
"DUT Frequency Result
(MHz)
2480.000000 PASS

S9N daroweth

St
. | f 3
e el W
3 T i
2wt
z
3t :
Mty A
]
%M PERITES 2340 24208
Frocusnoy in M=z
Measurement
Setting | Instrument Target Value
| Value
Start Frequency | 2.47300 GHz  2.47900 GHz
Stop Frequency | 243100 GHz 245100 GHz
“Span 2.000 MHz 2.000 MHz
RBW . 10.000 kHz >= 10.000 kHz
vew | 30.000 kHz >= 30.000 kHz
SwespPoints 400 ~ 400
Sweeptime | 189.648 ps AUTO
Reference Level =10.000 dBm ~10.000 dBen
Attenuation | 10.000 48 AUTO
Detector MaxPeak MaxPeak
_SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Praamp L oft _oft
Stablemode Trace Trace
Stablavalue . 0.30aB 0,30 @B
Run 5 i max. 150 max. 150
Stable |3/3 3
Max Stable Difference 0.25d8 0.30 dB

2021-06-08 10/13

Band Edge Left | Band Edge
(MHz)

Right
{MHz)

_2479.447500 |  2480.622500

9:33:47 PM
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A TUVRheinland®

Appendix B.2: Test Results of 20dB Bandwidth

BR mode (GFSK)

FEC Part 47 §15.247 2400-2453.5 MHz 2017

Emission Bandwidth 20 dE (2402 MHz; 10.000 dBm; 1 MHz; Test Mode)

Tesl acerding lo FOC Lk 47 part 15 §15.247(a), KDE 556074 001 DTS Meas Guidance w04 and ANSI

CEIA0-2013

20 dB Bandwidth

DUT Frequency | Bandwidth |  LimitMin | LimitMax | Band EdgeLeft | Band Edge
{MHE} {MHz) {RMiHz) {MHz} Right
MiHz)
2A02.000000 230000 | | = 2401, 57TH00 | 2402507500
{continuation of the 20 dB Bandwidih”™ table from column 6 )
DUT Freguency Max Level Result
[MHz} .~ {dBm)
2402 080080 1.7 PASS
2028 Harcech
-t i :
L He
B =
£ ol
T I
& T !
s —
I i k|
m}
240" ' 15 p 24 20
Froquency in M=z
Measurement
Setting | Instrument Target Value
| Value ]
Start Frequency | 240100 GHz  2.40100 GHz
Slop Freguendy | 240300 GH: 240300 GHe
__E-j.‘ln Z.000 MHz 2.000 MHz
REYY | 10,000 kHe == 10,000 kHe
WBawW | 30.000 kHz == 300000 kHz
SwespPaoints &0 = 4L
Swooptimae | 18642 ps AUTO
Reference Level 0.000 dBm 0.000 dBm
Atfenuation | 20,000 4B AUTD
Detecior MaxF eak MaxPeak
SwrpepCoumt B 2
Filter dB idB
Tracs Mode Max Hald Max Hald
Sweeptype FFT AUTO
Fraamp | ol off
Stablemode Trace Trace
Stahlavakia | 0,50 48 0.50 dB
Run 10 ¢ max. 153 max. 180
Stabla | 575 5
Max Stable Difference 0.06 db 0.50 dB
2021-08-08 5013 2:20:54 PM
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Appendix B A TUVRheinland®

CN219CZJ 001

FEC Part 47 §15.247 2400-2453.5 MHz 2017

Emission Bandwidth 20 dE (2441 MHz; 10.000 dBm; 1 MHz; Test Mode)

Tesl acerding lo FOC Lk 47 part 15 §15.247(a), KDE 556074 201 DTS Meas Guidance w04 and ANEI

CEIA0-2013

20 dB Bandwidth

© DT Frequency | Bandwidth |  Limit Min 'Filiiii'iiif"""'ﬁiﬁiﬂ_li_uﬁi'[ﬁ' | BandEdge
{MHE} {MHz) {MiHz) (WHz] {MHz} Right
hiHz)
2441090000 | 0930000 | el — | ae0STIS00 | 348150750
{continuation of the 20 dB Bandwidih”™ table from column 6 _)
DuT F'mquurm;r Max Level Result
[MHz} .~ {dBm)
2441080080 B8 PASS
2028 Harcech
-t
| AR
i it !
é Wt !
& T !
= il /
S0t "]
- R |
m}
24a] LTS 241 1L FET]
Froquency in M=z
Measurement
Setting | Instrument Targed Value
| Value |
Start Frequency 2.44000 GHz 2.44000 GHz
Sop Freguecy 244200 GHz 244200 GHz
__E‘j-'ln Z.000 MHz Z.000 MHz
RBYY | 10,000 kHe == 10000 kHe
WBawW | 30.000 kHz == 300000 kHz
SwespPaints A0 = 400
Swooptimae | 18642 ps AUTO
Reference Level -10.000 dBm =10.000 dBm
Atfenuation | 10.000 dE AUTD
Detecior MaxF eak MaxPeak
SwaspCount EL 200
Filter dB 3 dB
Tracs Mode Max Hald Max Hald
Sweeptype FFT AUTD
Fraamp | ol off
Stablemode Trace Trace
Stahlavakia | 0,50 48 0.50 dB
Run T i max. 150 max. 150
Stabla 5i5 5
Max Stable Difference | 0,16 dB 0.50 dB
2021-08-08 T3 2:20:54 PM
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Appendix B A TUVRheinland®

CN219CZJ 001

FEC Part 47 §15.247 2400-2453.5 MHz 2017

Emission Bandwidth 20 dE (2480 MHz; 10.000 dBm; 1 MHz; Test Mode)

Tesl acerding lo FOC Lk 47 part 15 §15.247(a), KDE 556074 201 DTS Meas Guidance w04 and ANEI

CEIA0-2013

20 dB Bandwidth

© DT Frequency | Bandwidth |  Limit Min | LimilMax | Band EdgeLeft |  Band Edge
{MHE} {MHz) {MiHz) (WHz] {MHz} Right
hiHz)
2480000000 0.925000 | 2 — | 4TASEISON | 2480507500
{continuation of the 20 dB Bandwidih”™ table from column 6 _)
DuT F'mquurm;r Max Level Result
[MHz} . {dBm)
2400, 80080 S0 PASS
2028 Harcech
it S It
B g z =
g T : ]
gy !
2 -t | offy
= Il
il i
fella .
m} X
247 ' w0 FE ] 05 ' 21
Froquency in M=z
Measurement
Setting | Instrument Targed Value
| Value |
Start Frequency | 2.47900 GHz 2.47300 GHz
Sop Freguecy | 243100 GH: 243100 GHz
__E‘j-'ln Z.000 MHz Z.000 MHz
RBYY | 10,000 kHe == 10000 kHe
WBawW | 30.000 kHz == 300000 kHz
SwespPaints A0 = 400
Swooptimae | 18642 ps AUTO
Reference Level -10.000 dBm =10.000 dBm
Atfenuation | 10.000 dE AUTD
Detecior MaxF eak MaxPeak
SwrpepCoumt | 200 | 2
Filter dB 3 dB
Tracs Mode Max Hald Max Hald
Sweeptype FFT AUTO
Fraamp | ol off
Stablemode Trace Trace
Stahlavakia | 0,50 48 0.50 dB
Run & i max. 150 max. 150
Stabla | 5i5 5
Max Stable Difference 0.11 dB 0.50 dB
2021-08-08 ar13 2:20:54 PM
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EDR mode (8DPSK)

FEC Part 47 §15.247 2400-2483.5 MHz 2017

Emission Bandwidth 20 dB (2402 MHz; 10.000 dBm; 1 MHz; Test Mode)

Tesl aciording lo FOC Gk 47 part 15 $15.247(a), KDE 558074 D01 DTS Meas Guidance vid and &SI
CE310-2013

20 dB Bandwidth

© DT Frequensy | Bandwidth | Limit Min 'F[IHii'iiif"""'ﬁiiia_li_ﬂﬁd'[ﬁ' | Band Edge
{MHE} {MHz) {MiHz) (WHz) {MHz} Right
{MHz)
2402.000000_ 1.305000 | — | - | 2401377500 | 2402582500
{continuation of the “20 dB Bandwidth” table from column 6..)
ouT F'mnuurln;t Max Level Result
(MHz} . {dBm)
2402000000 S8 PASS
2028 Harcech
-t
L e gl il
L] i
: t
g wmr
E k]
T
& T
S0 i \
E o d L w -
m}
240 .5 i LT 205
Frequenoy In MHz
Measurement
Setting | Imstrument Target Yalu=
| Value |
Start Frequency | 240100 GHz | 240100 GHz
Hop Freguency | 240300 GHz | 240300 GHz
_Span 2.000 MHz 2000 MHz
RBW L 10000 kHe | == 10.0400 kHz
WEW | 30.000 kHz | #=30.000 kHz
SwespPaints A0 = 4
Sweepbime | 1EsG42 ps | AUTO
Reference Level 0.000 dBm 0000 dEm
Attenuation | 20.000 42 | AUTO
Detecior MaxP eak MdaxPeak
SwaapCount Z0m 00
Filter 5dB | 34dB
Tracs Mods Max Hald Fllax Hold
Sweeptype FFT AUTO
Fraamp | off | oft
Stablemode Trace Trace
Stahlavakia | 0.5048 | 50 4B
Run 9 i max. 150 max, 150
Stabla |5rs |5
Max Stable Difference 0.14 dB 0.50 dB

2021-08-08 5113 :33:47 PM
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A TUVRheinland®

FCC Part 47 §15.247 2400-2453 5 MHz 2017

Emission Bandwidth 20 dB (2441 MHz; 10.000 dBm; 1 MHz; Test Mode)

Tesl according le FCC titie 47 part 15 §15.247(a), KDB 558074 DO1 DTS Meas Guidance vO4 and ANSI

C63.10-2013

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left |
(MHz} (MHz) {MHz) (MHz) (MHz)
2441000000 1.300000 | =] — | 2440.382500 |

{continuation of the "20 dB Bandwidth” table from column 6 ..)
DUT Frequency Max Level  Result
MMz} (dBm)
2441.000000 103 PASS
20 2 Aarehwcth
-1t
L 14 fid A
- P A »
.
2 -t
z
3wt
O | !
) 4 y |
]
24a0 2M0s 241 2418 2Uz
Frecusnoy in M=z
Measurement
Setting | Instrument Target Value
| Value
Start Frequency | 2.44000 GHz ~ 2.44000 GHz
Stop Frequency | 244200 GHz  2.44200 GHz
_Span 2.000 MHz 2.000 MHz
RBW . 10.000 kHz >= 10.000 kHz
vew | 30.000 kHz >= 30.000 kHz
SwespPoints 400 ~ 400
Sweeptime | 189.648 ps AUTO
Reference Level =10.000 dBm ~10.000 dBen
Attenuation 10.000 48 AUTO
Detector | MaxPeak MaxPeak
_SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Praamp L oft _oft
Stablemode Trace Trace
Stablavalue | 0.50 dB 0,50 dB
Run & max. 150 max. 150
Stable | 5i5 5
Max Stable Difference 0.20d8 0.50 dB
2021-06-08 7013

Band Edge
Right
{MHz)

_2441.682500

9:33:47 PM
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A TUVRheinland®

FCC Part 47 §15.247 2400-2453 5 MHz 2017

Emission Bandwidth 20 dB (2480 MHz; 10.000 dBm; 1 MHz; Test Mode)

Tesl according le FCC titie 47 part 15 §15.247(a), KDB 558074 DO1 DTS Meas Guidance vO4 and ANSI

C63.10-2013

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left | Band Edge
(MHz} (MHz) {MHz) (MHz) (MHz) Right
! {MHz)
2480.000000 1310000 | = _2479.377500 |  2480.687500
{continuation of the "20 dB Bandwidth” table from column 6 ..)
DUT Frequency Max Level  Result
MHz)  (dBm)
2480.000000 111 PASS
20 2 Aarehwcth
-1t
{
e el "N
.
2wt
z
3wt
S0t f
. L3t s
-
24N 2708 a0 2208 a0
Frocusnoy in M=z
Measurement
Setting | Instrument Target Value
| Value
Start Frequency | 2.47300 GHz  2.47900 GHz
Stop Frequency | 243100 GHz 245100 GHz
“Span 2.000 MHz 2.000 MHz
RBW . 10.000 kHz >= 10.000 kHz
vew | 30.000 kHz >= 30.000 kHz
SwespPoints 400 ~ 400
Sweeptime | 189.648 ps AUTO
Reference Level =10.000 dBm ~10.000 dBen
Attenuation | 10.000 48 AUTO
Detector MaxPeak MaxPeak
_SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Praamp L oft _oft
Stablemode Trace Trace
Stablavalue | 0.50 dB 0,50 B
Run 7 (max. 150 max. 150
Stable | 5i5 5
Max Stable Difference 0.43d8 0.50 dB
2021-06-08 913 9:33:47 PM
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A TUVRheinland®

Prifbericht - Produkte
Test Report - Products

Appendix B.3: Test Results of Carrier Frequency Separation

BR mode (GFSK)

FEC Part 47 §15.247 2400-2453.5 MHz 2017

Carrler Frequency Separation (2402 MHz; 10,000 dBm; 1 MHz)

Tesl acerding lo FOC Lk 47 part 15 §15.247(a), KDE 556074 001 DTS Meas Guidance w04 and ANSI

CEIA0-2013

Resuk
" DUT Frequency | Frequency Limil Min Lirnit Max Center Center Frequency
{MHE} Separation {MHz} {MiHz) Fragusncy low high Chantal
[MHz) Clearnal (MHz|
(MHz)
2402000000 1008901 QLE20000 402 024762 2401034553
jeantinuatian of the "Rasult™ tabla fram column 6 ...)
DUT Fraguaney Rasult
(MHz}
2402000000 PASS
=3 ]
T
ol
g0
£
& m
al L
i 1 ] ] ] i I
20 15 eI 402 & P03 2400 § 0
Frommny i M-
Measurement
Satting Insbrument Targst Valus
| Valug
Flarl Frequency | 240100 GHz 240100 GHE
Stop Freguency 240400 GHz  2.40400 GHz
Span | 3000 MHz 3.000 MHz
_RBW 300000 kHz <= 300,000 kHz
VEW F000.000 kHzx == 300000 kHz
SwanpPalnts m =10
Fweeptime 1.000 me AUTO
Raferonce Laval | ~10.000 dBm ~10.000 dBan
Aftenuation 10.000 B AUTO
Oleloctnr | MoxF ok | MucF ek
SweepCount 200 200
Filtar ZdB 3 B
Trace Mode Max Haold Max Hold
Swaaptyps | Swasp _ Swaep
Preamp off off
Stablameds | Traca Trace
Stahblevalue 0.50 dB 0.50 dB
Run L A7 Pima, 150 meax, 150
Stahle 104 10 10
Wlax Stable Difference | 0.00 dB 0,50 dB
2021-08-08 11113 2:20:54 PM
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A TUVRheinland®

FEC Part 47 §15.247 2400-2453.5 MHz 2017

Carrler Frequency Separation (2441 MHz; 10.000 dBm; 1 MHz)

Tesl acerding lo FOC Lk 47 part 15 §15.247(a), KDE 556074 201 DTS Meas Guidance w04 and ANEI

CEIA0-2013

Resuk
"~ DUT Frequency Freguency Limil Min Limit Max Center Center Frequency
[(MHE| Separatian (MHE} {MiHz) Fragiunncy low high Chanfel
AW Hz) Cheanns| [MHz|
MHz]
2441000000 1.008541 0620000 2441024752 2442034652
{eantinuatian of the “Result” tabla fram column 6 ...)
DUT Fragsancy Rasult
[(MHz}
2441.000000  PASS
cFe
e
ot
=10t
,:-_i,
g [
i1 "
=Mt
I L
a0
1 1 | 1 | ' | |
i AT Zid M4 6 Pz 2442 6 2E
Frommny i M-
Measurement
Satting Instrumant Target Valus
Walua
San Frequency | 244000 GHz  2.44000 GHz
Stop Freguancy 2.44300 GHz 2.44300 GHz
Span | 5.000 MHz 3.000 MHz
_RBW 300000 kHz <= 300.000 kHz
VEBEW F000.000 kkex == 300,000 kHz
SwaapPalnts L% -0
Fweeptime 1.000 me AUTO
Raferanca Laval | -12.000 dBm 10,000 dBm
Aftenuation 10.000 B AUTO
Datecior MaxP nak MaxFaak
“SweepCount I LT
Filtar 3dB 3B
Trace Mode Max Haold Max Hold
Swaaptyps | Swaep _ Ewaep
Preamp off off
Stablameda | Traa Trace
Stahblevalue 0.50 dB 0.50 dB
Run | 137 max. 150 max, 150
Sdahble 10410 10
Wlax Stalle Differanda | 9.0 @8 0.50 dB
2021-08-08 12113 2:20:54 PM
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A TUVRheinland®

FEC Part 47 §15.247 2400-2453.5 MHz 2017

Carrler Frequency Separation (2480 MHz; 10.000 dBm; 1 MHz)

Tesl acerding lo FOC Lk 47 part 15 §15.247(a), KDE 556074 201 DTS Meas Guidance w04 and ANEI

CEIA0-2013

Resuk
"~ DUT Frequency Freguency Limil Min Limit Max Center Center Frequency
[(MHE| Separatian (MHE} {MiHz) Fragiunncy low high Chanfel
MHz) Cheamne| (MHz|
(MHz]
2480.000000 1.008541 0616667 24790247562 2480, 034652
{eantinuatian of the "Result” fabla fram column & ..
DUT Fragusaney Rasult
(MHz|
2430000000  PASS
cFy
inr
al
I:i -l
E
& m
't Ll
1 I ] ¥ ¥ ] I
2im TR zim MTAG 230 e 11 28y
Frommny i M-
Measurement
Satting Instrumant Target Valus
| Walua |
Slarl Fraquency | 2A47E00 GHz 2.4TR00 GHE
Stop Freguency 248100 GHz 248100 GHz
Span | 5.000 MHz 3.000 MHz
_RBW 300,000 kHz <= 300.000 kHz
VEBEW F000.000 kkex == 300,000 kHz
SwanpPalrts L1 -0
Fweeptime 1.000 me AUTO
Raferanca Lewal | -10.000 dBm -10.000 dBm
Aftenuation 10.000 B AUTO
‘Dalochor . | MaxF gok | MuxPaak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Haold Max Haold
Swaapryps | Bwaap _ Ewasp
Preamp off off
Stablameds | Traca Trace
Stahblevalue 0.50 dB 0.50 dB
Run | 167 max. 150 max, 150
Sdahble 10710 10
Wlax Stalle Differanda | 016 dB 0.50 dB
2021-06-08 13113 9:20:54 PM
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A_ TUVRheinland®

EDR mode (8DPSK)

FEC Part 47 §15.247 2400-2483.5 MHz 2017

Carrler Frequency Separation (2402 MHz; 10,000 dBm; 1 MHz)

Tast according to FCC tite 47 part 15 §15.247(a), KDBE 558074 001 DTS Meas Guidance vi4 and ANSI

CRRAN-2013

Result
DUT Frequency Freguency Limit Kin Lirmnit Max Center Center Frequency
{MHz} Separation {MHz} {MHz) Frequency low high Channel
[MHz) Channel {MHz}
MHz)
2402000020 0.9E0198 o.ETON0 ZANZ054455 2403, 034653

{continuation of the “"Result™ able from column & ..)

DUT Frequency
(MHz}

Result

2402.000000  PASS

10
or — — — —
Cr L
T
5 ar
o 1 Ry
20 AR i s FoiE FTH 2304
Frequsncy In Mz
Measurement
Setting Instrument Target Value
| Value
Start Frequency 240100 GHz 240100 GHz
Flap Freguency 240400 GHz 240400 GHz
Span 3.000 MHz 3.000 MHz
REW | 3000000 kHz <= 300,000 kHz
vaw - | 300000 kHz == 300,000 kHz
FweepPoints L ~10
Swonpbimen 1.000 ms AUTO
Reference Level -10.000 dBem -10.000 dBm
Attanuation | 10.000 dE ALUTD
Detecior MaxP sk MaxPeak
SwappCount Z00 200
Filer [5dB 3 dB
Trace Mcde Max Hald Max Hold
S‘ﬂ:-pt-yp-r [ Zweepn | -S'WEI.;'D
Praamp aff off
Sablemode Trace Trace
_Stablevalus 105048 05048
Run 14 ! max. 156 max. 150
Stahla 1010 10
Max Stable Difference 0.0z dB 0.50 dB
2021-0G-08 11113 9:33:47 PM
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A TUVRheinland®

FEC Part 47 §15.247 2400-2453.5 MHz 2017

Carrler Frequency Separation (2441 MHz; 10.000 dBm; 1 MHz)

Tesl acerding lo FOC tilke 47 part 15 §15.247(a), KDE 556074 201 DTS Meas Guidance v and ANSI

CEIA0-2013

Resuk
7 DUT Frequency Freguency Limil Min Limit Max Center Center Frequency
[(MHE| Separatian (MHE} {MiHz) Fragiunncy low high Chanfel
MHz) Cheamne| (MHz|
(MHz]
2441000000 10841 OLUGEGET - 2441024762 2442034651
{eantinuatian of the "Result” fabla fram column & ..)
DUT Fragusaney Rasult
(MHz|
2441.000000 | PASS
cFy
inr
al
I:i -l
E
& m
at L e
i 1 I ] ¥ ¥ ] I
i AT Zid M4 6 Pz 2442 6 2E
Frommny i M-
Measurement
Satting Instrumant Target Valus
| Walua |
Slarl Fraquency | 244000 GHz 244000 GHe
Stop Freguency 2.44300 GHz 2.44300 GHz
Span | 5.000 MHz 3.000 MHz
_RBW 300,000 kHz <= 300.000 kHz
VEBEW F000.000 kkex == 300,000 kHz
SwanpPalrts L1 -0
Fweeptime 1.000 me AUTO
Raferanca Lewal | -10.000 dBm -10.000 dBm
Aftenuation 10.000 B AUTO
‘Dalochor . | MaxP sok | MuxPaak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Haold Max Haold
Swaapryps | Bwaap _ Ewasp
Preamp off off
Stablameda | Traa Trace
Stahblevalue 0.50 dB 0.50 dB
Rumn | 137 max 150 max 150
Sdahble IRLTRL 10
Wlax Stakle Differanda 0.1 dB 0.50 dB
2021-05-08 12113 2:33:47 PM
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A TUVRheinland®

FEC Part 47 §15.247 2400-2453.5 MHz 2017

Carrler Frequency Separation (2480 MHz; 10.000 dBm; 1 MHz)

Tesl acerding lo FOC tilke 47 part 15 §15.247(a), KDE 556074 201 DTS Meas Guidance v and ANSI

CEIA0-2013

Resuk
7 DUT Frequency Freguency Limil Min Limit Max Center Center Frequency
[(MHE| Separatian (MHE} {MiHz) Fragiunncy low high Chanfel
MHz) Cheamne| (MHz|
(MHz]
2480.000000 10841 OLATIF - 2479024762 2480, 034653
{eantinuatian of the "Result” fabla fram column & ..)
DUT Fragusaney Rasult
(MHz|
2430000000 | PASS
cFy
inr
al
I:i -1 -
E
& m
-l ]
1 I ] ¥ ¥ ] I
2im TR zim MTAG 230 e 11 28y
Frommny i M-
Measurement
Satting Instrumant Target Valus
| Walua |
Slarl Fraquency | 2A47E00 GHz 2.4TR00 GHE
Stop Freguency 248100 GHz 248100 GHz
Span | 5.000 MHz 3.000 MHz
_RBW 300,000 kHz <= 300.000 kHz
VEBEW F000.000 kkex == 300,000 kHz
SwanpPalrts L1 -0
Fweeptime 1.000 me AUTO
Raferanca Lewal | -10.000 dBm -10.000 dBm
Aftenuation 10.000 B AUTO
‘Dalochor . | MaxP sok | MuxPaak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Haold Max Haold
Swaapryps | Bwaap _ Ewasp
Preamp off off
Stablameda | Traa Trace
Stahblevalue 0.50 dB 0.50 dB
Rumn | 157 max 150 max 150
Sdahble IRLTRLE 10
Wlax Stakle Differanda .03 dB 0.50 dB
2021-05-08 13113 2:33:47 PM
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BR mode (GFSK)

Appendix B.4: Test Results of Number of Hopping Frequency

FEC Part 47 §15.247 2400-2453.5 MHz 2017

Hopping Frequencies (frequency Independent; 10.000 dBm; 1 MHz)

Tesl acerding lo FOC Lk 47 part 15 §15.247(a),(q), KDE 558074 D01 DTS Meas Guidance w4 and

ANSICEI0-2013

Channels

Channels | Limit Min | Lirnit fa Result

7a 15

—- PAES

Lerezd in dBim

A

24181

Measurement
Setting

Stan Fraquancy
Stop Freguency

A3D e b Filcl] MR

Froguency in M=z

Instrument Target Value
Value

240000 GHz 240000 GHz

| 248350 GHz  2.45350 GHz

Span | B1500MHz 83500 MHz
RBW | 200000 kHz == 298,000 kHz
WEW 200,000 kKHz == 300,000 kHz
SweepPaoints 418 =418
Swasptime | 1.060 ms _AUTO
Reference Level 0.000 dBm 0.000 dBm
Aftenuaticn | 20.000 d& AUTD
Dotoctor MaxF oak MaxPrak
SwaapCount 1 e

Filter 3dB idB

Trace Mode | Muax Hald Maix Haoldd
Sweeptype | Bweep AUTO
Prearip 1ol | ol
Stablemode Trace Trace
Slablevalue 05048 T 0.50 4B

Run 57 { max. 150 meax. 150
Siable ETE: 3

Mlax Stable Differance 016 dB 0.%0 dB

2021-05-08

1013 9:20:54 PM
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A TUVRheinland®

EDR mode (8DPSK)

FEC Part 47 §15.247 2400-2483.5 MHz 2017

Hopping Frequencies (frequency Independent; 10.000 dBm; 1 MHz)

Tesl acoording lo FOC Gk 47 part 15 $15.247(a),(q), KDE 558074 D01 DTS Meas Guidance vid and

AMSICEI0-2013

22En

Chal -
Channels | Limit Min | Limit Max = Result
7a 15 FPASS
PR RE
o
-t
|
E
Rl
B
-
401]
wt
241 M e Ml
Froguency i M=z
Measurement
Seiting | Instrument Target Value
Value
Stan Fraquancy Z.40000 GHz 2.40000 GHz
Stop Freguency | 2 48350 GHz 248350 GHz
Span 3,500 MHz B83.500 MH=z
REW 200000 kHz <= 299.000 kHz
WEW 200000 kHz == 300,000 kHz
SweepPaints 4118 =411
Swaapting | 1.060 ms _ALTD
Reference Level | 0.000 dBm 0000 dBm
Atanuatian | 20,000 4B AUTO
Dietector MaxP eak MaxPeak
SwanpCoant 100 100
Filter dB ide
Trace Mode | Max Hald Man Haoldd
Sweeptype | Bweep AUTO
Preamp [ofl Coll
Stablemode | Trace _ Trace
Stablevalus | 0.50 4B 050 dB
Run B3 max. 150 meax. 150
Sable IETE] 3
Max Stable Difference 0.22 db 0.50 dB
2021-0G-08 1713

2:33:47 PM
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A TUVRheinland®

Appendix B.5: Test Results of Time of Occupancy

BR mode (GFSK)

FEC Part 47 §15.247 2400-2453.5 MHz 2017

Time of Channel Occupancy (2441 MHz; 10.000 dBm; 1 MHz)

Tast according to FCC tite 47 part 15 §15.247(a), KDBE 558074 001 DTS Maas Guidance w04 and ANSI

CEIA0-2043

Result

DUT Fraquancy
Mz}

2441000000

Periode

Result  Mumber  Average time  Thrashald
of Hops  of occupancy (dEm)
| (mis)
PASS 39

Min | Mlax Mzan
fmz} | {ma) | {m=)
3750 198,740 | 95774

Min Max
ims) | {ms)
{ms=]

Limit Max
for Max

Limit Min | Mean
for Max | [ms}
{ms)

0,33 | D40

DweallTime
Min | Max | Mean

ims) | {ms) | (ms)
0.30 | 0,40 | 0387

400.000 [FEITH]

0397 |

Towrad CF mwwd SFaaniney

H I s F2] L] 14
Tira inx
Tracs Thrasdkd
Measurement
Sulling Iralrusmant Targat Walue
Center Frequency 244700 GHz | 2. 44100 GHz
_Span ZaraSpan ZaraSpan
REW S00.000 kHz | =~ 500.000 kHz
WBW 1,000 MHz = 1,500 MHz
SweepPoints | dnoo | = 0e0t
Swaaptima A0 s | 31600 &
Reference Level -10.000 dBm | -10.000 dBm
Attanuatian | n.onn de | DLonn de
Detector MaxPeak | MaxPeak
SwanpCount 1 |1
Filter | Channel | Ehannel
Trace Mode | Clear Write | Clear Write
Sweeptype | Sweep | AUTO
Preamp [l | afr
Trigger | External | External
Triggar DiTsal 0.000 & | 0000 &
O5P
Satting Instrumant Targat
Walue Valug
Ilah wramant Thms CHEM s 31,600 5
Tracepoints MGHO000 IGO0
Time ragalution 1000 p= 1.000 ys.
Dekector RMS RMS

2021-05-08

2013

1364970 -ig.n

9:20:54 PM
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FEC Part 47 §15.247 2400-2453.5 MHz 2017

Time of Channel Occupancy(2) (2441 MHz; 10,000 dBm; 1 MHz)

Tast according to FCC tite 47 part 15 §15.247(a), KDBE 558074 001 DTS Maas Guidance w04 and ANSI

CEIA02043
Result
DUT Fracuancy Result Mumber  Awverage time  Thrashold
[MHz} of Hops  of occupancy (dEm)
] | (ms})
2441000000 PASS 158 264.470 0.0
Periode

Min | Max  Megan
ms) | (ms)  fms)

10,000 | 779970 197.566

Trangmit Time perHop
Min Max  Limit Max Limit Min Mean
Ims] | {ms) for Max o Max {ms)

s} =}
1.650 | 1.660 400,000 Q.00 1653

DwallTime
Min | Max | Mean
Ims| | (ms) | (ms)
1.650 | 1.660  1.653

Tirss ol Cddand Davadaie qo ]

Litesd I clire

Tracs Thrasdkd
Measurement
Satling EELTE T Targat Walie
N . Sl
Center Frequency 2.44100 GHz | 2.44100 GHz
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FEC Part 47 §15.247 2400-2453.5 MHz 2017

Time of Channel Occupancy(3) (2441 MHz; 10,000 dBm; 1 MHz)

Tast according to FCC tite 47 part 15 §15.247(a), KDBE 558074 001 DTS Maas Guidance w04 and ANSI

DRIAN-2013
Result
DUT Fragueancy Result  Mumber  Average time  Thrashold
(MHz} of Hops  af occupancy (dBm})
| (mis)
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A TUVRheinland®

EDR mode (8DPSK)

FEC Part 47 §15.247 2400-2483.5 MHz 2017

Time of Channel Oeccupaney (2441 MHz; 10.000 dBm; 1 MHz)

Tast according to FCC tite 47 part 15 §15.247(a), KDBE 558074 001 DTS Maas Guidancae vi4 and ANSI
CEI 02013

Result
DUT Fregquancy Result  Mumber  Average teme  Thresholed
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FEC Part 47 §15.247 2400-2453.5 MHz 2017

Time of Channel Occupancy(2) (2441 MHz; 10,000 dBm; 1 MHz)

Tast according to FCC tite 47 part 15 §15.247(a), KDBE 558074 001 DTS Maas Guidance vil4 and ANSI

CEIA02043
Result
DUT Fracuancy Result Mumber  Awverage time  Thrashold
[MHz} of Hops  of occupancy (dEm)
] | (ms)
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Periode

Min | Max  Megan
s} | ms)  ima)
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Trangmit Time perHop
Min Max  Limit Max Limit Min Mean
Ims] | {ms) for Max o Max {ms)

s} =}
1.420 | 1570 400,000 Q.00 1518

DwallTime
Min | Max | Mean
Ims| | (ms) | (ms)
1.650 | 1.660 1.658
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A TUVRheinland®

FEC Part 47 §15.247 2400-2453.5 MHz 2017

Time of Channel Occupancy(3) (2441 MHz; 10,000 dBm; 1 MHz)

Tast according to FCC tite 47 part 15 §15.247(a), KDBE 558074 001 DTS Maas Guidance vil4 and ANSI

CEIA02043
Result
DUT Fracuancy Result  Mumber  Average time  Thrashald
(MHz} of Hops  of occupancy (dEm)
] | (mis)
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| Max Mean
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Appendix B.6: Test Results of Conducted Spurious Emissions Measured in 100 kHz
Bandwidth

BR mode (GFSK)
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A TUVRheinland®

Middle Channel

Spectrum I
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A TUVRheinland®

High Channel

Spectrum I
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Band Edge, Low Channel

Spectrum I

i
Ref Level 20.00 dém Offset 1.00 d8 « RBW 100 kHz

b ALt 40 d&  SWT 94.9 ys & VBW 300 kHz
@ 1Pk Max

Mode Auto FFT

Mi[1]) -48.30 dBm
2.3999490 GHz
10 dém

0 dém

-10 dém

Nl
-
||

|

01 -23.420 dém

-30 dém

-40 dBm

I T L LN '\Mrﬂ.lj \.

NLVLFN VTN W] J A AL A A AAS Ny | AN il ] SAN )

-60 dBm

-70 dBm

Start 2.39 GHz

691 pts Stop 2.425 GHz
L )i | Measuring... Im " lu“m:,m!

Band Edge, High Channel
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TUVRheinland®

Hopping mode

Spectrum I
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A_ TUVRheinland®

Band Edge, Hopping Mode, Low Channel
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TUVRheinland®

EDR mode (8DPSK)
Low Channel
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TUVRheinland®

Middle Channel
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TUVRheinland®

High Channel
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TUVRheinland®

Band Edge, Low Channel
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TUVRheinland®

Hopping mode
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Band Edge, Hopping Mode, Low Channel
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Band Edge, Hopping Mode, High Channle
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Note: Testing was carried out within frequency range 9kHz to the tenth harmonics. The measurement results below
30MHz and 18GHz - 26.5GHz were greater than 20dB below the limit, so only the radiated spurious emissions from
30MHz to 18GHz were reported.

Appendix B.7: Test Results of Radiated Spurious Emissions

Note: This testing was carried out on different modulations, but only the worst case was presented in this

report.
30MHz - 1GHz

EUT Information

EUT Name: MINI Pod Speaker
Model: EE2763
Test Mode: BR_DH5_Low channel
Test Voltage:: AC 120V, 60Hz
Remark: Temp 23 Humi:45%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
a0+
0T
60+
e T
2 50—+ |_
) T I J
= 40
5 +
E_, 30+ 4
T *
20+
1 * * ¥
10+
0 } —t—— } } } f f —t— i
30m 50 &0 80 100M 200 300 400 500 800 1G
Frequency in Hz
Critical_Freqgs
Frequency MaxPeak Limit Margin | Height Pol Azimuth Corr.
(MHz) (dBuV/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
40.815500 14.76 40.00 25.24 | 100.0 | H 255.0 -19.9
59.585000 15.05 40.00 24.95 | 100.0 | H 347.0 -18.9
133.353500 16.90 43.50 26.60 | 100.0 | H 0.0 -22.0
273.373000 23.23 46.00 22.77 | 100.0 | H 79.0 -16.9
902.709000 26.22 46.00 19.78 | 1000 | H 347.0 -5.0
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A TUVRheinland®

EUT Information

EUT Name: MINI Pod Speaker
Model: EE2763
Test Mode: BR_DH5_Low channel
Test Voltage:: AC 120V, 60Hz
Remark: Temp 23 Humi:45%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
a0+
0+
60+
e T
2 50+ |_
m T I J
< 40
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g 307 N
4 * Sk %
20+
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1] } —t—— } } f f f —t— !
30m 50 &0 80 100M 200 300 400 500 800 1G
Frequencyin Hz
Critical_Fregs
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
37.081000 22.93 40.00 17.07 100.0 | V 185.0 -21.1
43.822500 25.43 40.00 14.57 | 100.0 | V 125.0 -19.1
59.633500 24.49 40.00 1551 | 100.0 | V 2.0 -18.9
95.426500 14.66 43.50 28.84 | 100.0 | V 89.0 -19.7
265.419000 15.43 46.00 30.57 | 100.0 | V 2.0 -17.0
845.091000 25.54 46.00 20.46 | 100.0 | V 203.0 -5.6
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A TUVRheinland®

EUT Information

EUT Name: MINI Pod Speaker
Model: EE2763
Test Mode: BR_DH5_High channel
Test Voltage:: AC 120V, 60Hz
Remark: Temp 23 Humi:45%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
a0+
0+
60+
e T
S R0t
g4 : - [
< 40
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3 0t
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30m 50 &0 80 100M 200 300 400 500 800 1G
Frequencyin Hz
Critical_Fregs
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
59.973000 15.49 40.00 2451 | 100.0 | H 343.0 -19.0
129.376500 17.69 43.50 25.81 | 100.0 | H 252.0 -21.8
266.777000 24.85 46.00 21.15 | 100.0 | H 54.0 -17.0
873.463500 25.35 46.00 20.65 | 100.0 | H 335.0 -5.2
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EUT Information

EUT Name: MINI Pod Speaker
Model: EE2763
Test Mode: BR_DH5_High channel
Test Voltage:: AC 120V, 60Hz
Remark: Temp 23 Humi:45%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
a0+
70+
60+
e T
S 504
g4 : - [
< 40
E 3IZI“
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30m 50 &0 80 100M 200 300 400 500 800 1G
Frequencyin Hz
Critical_Fregs
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
43.386000 26.45 40.00 13.55 | 100.0 | V 286.0 -19.2
59.973000 28.06 40.00 11.94 100.0 | V 250.0 -19.0
269.541500 16.39 46.00 29.61 | 100.0 | V 204.0 -17.0
932.197000 26.30 46.00 19.70 | 100.0 | V 279.0 -4.6
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1GHz - 18GHz
Note: The highest waveform in the figure is Bluetooth Fundamental.

EUT Information

EUT Name: MINI Pod Speaker
Model: EE2763
Test Mode: BR_DH5_Low channel
Test Voltage:: AC 120V, 60Hz
Remark: Temp 23 Humi:45%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
130
120+
100+
£ 1
S a0q
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201
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1G 206G G 4G L1E 6.20G
Frequencyin Hz
Critical_Fregs
Frequency MaxPeak Average Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBpVv/m) | (dBuV/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
4804.000000 51.83 74.00 2217 | 1000 | H 66.0 11.8
4804.000000 46.64 54.00 7.36 | 100.0 | H 66.0 11.8
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EUT Information

EUT Name: MINI Pod Speaker
Model: EE2763
Test Mode: BR_DH5_Low channel
Test Voltage:: AC 120V, 60Hz
Remark: Temp 23 Humi:45%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
1301
120
100+
£ 1
z "l
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20
0 : : : : |
B.2G il 9 100G 180G

Frequencyin Hz

Critical_Fregs

Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpVv/m) | (dBuV/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
7205.950000 41.77 74.00 32.23 1000 | H 137.0 8.8
7205.950000 34.85 54.00 19.15 1000 | H 137.0 8.8
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EUT Information

EUT Name: MINI Pod Speaker
Model: EE2763
Test Mode: BR_DH5_Low channel
Test Voltage:: AC 120V, 60Hz
Remark: Temp 23 Humi:45%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
130+
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Frequencyin Hz
Critical_Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpVv/m) | (dBuV/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
4804.000000 51.76 74.00 22.24 | 1000 |V 39.0 11.8
4804.000000 44.56 54.00 9.44 | 100.0 | V 39.0 11.8
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A_ TUVRheinland®

EUT Information

18G

EUT Name: MINI Pod Speaker
Model: EE2763
Test Mode: BR_DH5_Low channel
Test Voltage:: AC 120V, 60Hz
Remark: Temp 23 Humi:45%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
1301
120
100+
£ 1
> oy |
@ I
©
£ B0t
()
> <+
3 * w
40+ P
oot L P 2t oo
20
0 : : : : |
B.2G il 9 100G

Frequencyin Hz

Critical_Fregs

Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpVv/m) | (dBuV/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
7202.508333 42.07 74.00 31.93 1000 | V 355.0 8.8
7205.458333 33.01 54.00 20.99 1000 | V 171.0 8.8
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EUT Information

EUT Name: MINI Pod Speaker
Model: EE2763
Test Mode: BR_DH5_Mid channel
Test Voltage:: AC 120V, 60Hz
Remark: Temp 23 Humi:45%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequencyin Hz
Critical_Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpVv/m) | (dBuV/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
4881.500000 52.01 74.00 21.99 | 1000 | H 55.0 11.8
4882.000000 46.87 54.00 7.13 | 100.0 | H 61.0 11.8
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EUT Information

EUT Name: MINI Pod Speaker
Model: EE2763
Test Mode: BR_DH5_Mid channel
Test Voltage:: AC 120V, 60Hz
Remark: Temp 23 Humi:45%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequencyin Hz

Critical_Fregs

Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpVv/m) | (dBuV/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
7321.491667 41.31 74.00 32.69 1000 | H 357.0 8.2
7322.966667 32.97 54.00 21.03 1000 | H 62.0 8.2
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EUT Information

EUT Name: MINI Pod Speaker
Model: EE2763
Test Mode: BR_DH5_Mid channel
Test Voltage:: AC 120V, 60Hz
Remark: Temp 23 Humi:45%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequencyin Hz
Critical_Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpVv/m) | (dBuV/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
4882.000000 52.26 74.00 21.74 | 1000 |V 23.0 11.8
4882.000000 44.63 54.00 9.37 1000 | V 23.0 11.8
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EUT Information

EUT Name: MINI Pod Speaker
Model: EE2763
Test Mode: BR_DH5_Mid channel
Test Voltage:: AC 120V, 60Hz
Remark: Temp 23 Humi:45%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequencyin Hz
Critical_Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpVv/m) | (dBuV/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
7311.166667 41.73 74.00 32.27 | 1000 |V 55.0 8.2
7322.966667 33.26 54.00 20.74 | 100.0 | V 55.0 8.2
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EUT Information

EUT Name: MINI Pod Speaker
Model: EE2763
Test Mode: BR_DH5_High channel
Test Voltage:: AC 120V, 60Hz
Remark: Temp 23 Humi:45%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequencyin Hz
Critical_Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpVv/m) | (dBuV/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
4960.000000 46.05 54.00 7.95 1000 | H 65.0 11.8
4960.500000 51.62 74.00 22.38| 1000 | H 50.0 11.8
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EUT Information

EUT Name: MINI Pod Speaker
Model: EE2763
Test Mode: BR_DH5_High channel
Test Voltage:: AC 120V, 60Hz
Remark: Temp 23 Humi:45%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequencyin Hz

Critical_Fregs

Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpVv/m) | (dBuV/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
7436.050000 42.22 74.00 31.78 1000 | H 247.0 8.4
7439.983333 32.43 54.00 21.57 1000 | H 333.0 8.4
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EUT Information

EUT Name: MINI Pod Speaker
Model: EE2763
Test Mode: BR_DH5_High channel
Test Voltage:: AC 120V, 60Hz
Remark: Temp 23 Humi:45%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
1301
120
100+
£ 1
S B0y
@ I
©
£ B0t
()
> <+
E m——
A0- " X e - s
| s
20
a : : : : H
1G 2G 3G 4G hiG B.2G

Frequencyin Hz

Critical_Fregs

Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpVv/m) | (dBuV/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
4960.000000 52.16 74.00 21.84 1000 | V 169.0 11.8
4960.000000 47.01 54.00 6.99 1000 | V 169.0 11.8
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EUT Information

EUT Name: MINI Pod Speaker
Model: EE2763
Test Mode: BR_DH5_High channel
Test Voltage:: AC 120V, 60Hz
Remark: Temp 23 Humi:45%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequencyin Hz

Critical_Fregs

Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpVv/m) | (dBuV/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
7439.491667 32.61 54.00 21.39 1000 | V 151.0 8.4
7447.358333 41.92 74.00 32.08 1000 | V 208.0 8.5
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Appendix B.8: Test Results of Radiated Emissions in Restricted Bands

EUT Information

EUT Name: MINI Pod Speaker
Model: EE2763
Test Mode: BR_DH5_Low channel
Test Voltage:: AC 120V, 60Hz
Remark: Temp 23 Humi:45%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in MHz
Critical_Fregs
Frequency MaxPeak Average Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBpVv/m) | (dBuV/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
2322.109500 38.21 54.00 1579 | 1000 | H 326.0 6.6
2323.023750 48.74 74.00 25.26 | 1000 | H 314.0 6.6
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EUT Information

EUT Name: MINI Pod Speaker
Model: EE2763
Test Mode: BR_DH5_Low channel
Test Voltage:: AC 120V, 60Hz
Remark: Temp 23 Humi:45%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in MHz
Critical_Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpVv/m) | (dBuV/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
2323.805750 48.83 74.00 25.17 | 100.0 | V 90.0 6.6
2323.903500 42.88 54.00 11.12 1000 | V 90.0 6.6
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EUT Information

EUT Name: MINI Pod Speaker
Model: EE2763
Test Mode: BR_DH5_High channel
Test Voltage:: AC 120V, 60Hz
Remark: Temp 23 Humi:45%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in MHz
Critical_Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpVv/m) | (dBuV/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
2483.545000 41.78 54.00 12.22 | 1000 | H 266.0 7.4
2484.012500 49.89 74.00 2411 | 1000 | H 237.0 7.4




Prifbericht - Produkte
Test Report - Products

Appendix B
CN219CZzJ 001

Page 59 of 61

A_ TUVRheinland®

EUT Information
EUT Name:
Model:
Test Mode:
Test Voltage::
Remark:
Test Standard:
Tested By:

MINI Pod Speaker
EE2763
BR_DH5_High channel
AC 120V, 60Hz

Temp 23 Humi:45%
FCC 15.247

Kei Zhang

Reviewed By:

Level in dBuV/m

Terry Yin

20
0 } } } } } } } |
24745 24a0 24ah 2490 24945 2500
Frequency in MHz
Critical_Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.

(MHz) (dBpVv/m) | (dBuV/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
2484.155000 39.72 54.00 14.28 1000 | V 120.0 7.4
2484.980000 49.70 74.00 24.30 100.0 | V 4.0 7.4

Final _Result
Frequency MaxPeak Limit Margin | Height Pol Azimuth Corr.
(MHz) (dBuV/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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Appendix B.9: Test Results of Conducted Emission on AC Mains

EUT Information

EUT Name: MINI Pod Speaker
Model EE2763
Order No: 168315208 50
Test Mode: BT+CHARGING
Test Voltage: AC 120V/60Hz
Test By: Ouyang Wang
Review By: Gary Chen
Remark: SR2
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Frequencvin Hz

Critical_Fregs

Frequency MaxPeak | Average Limit Margin Line | Corr.
(MHz) (dBpv) (dBuv) | (dBpv) (dB) (dB)
0.162000 27.60 55.36 27.76 | L1 9.9
0.166000 43.65 65.16 2151 | L1 9.9
0.410000 37.38 47.65 10.27 | L1 9.9
0.410000 40.85 57.65 16.80 | L1 9.9
0.434000 41.97 57.18 1521 | L1 9.9
0.434000 36.36 47.18 10.82 | L1 9.9
0.762000 36.87 56.00 19.13 | L1 10.0
0.766000 28.25 46.00 17.75 | L1 10.0
0.954000 38.22 56.00 17.78 | L1 10.0
1.010000 27.56 46.00 1844 | L1 10.0
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A_ TUVRheinland®

EUT Information

EUT Name: MINI Pod Speaker
Model EE2763
Order No: 168315208 50
Test Mode: BT+CHARGING
Test Voltage: AC 120V/60Hz
Test By: Ouyang Wang
Review By: Gary Chen
Remark: SR2
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Frequencv in Hz
Critical_Fregs
Frequency MaxPeak | Average Limit Margin Line | Corr.
(MHz) (dBpv) (dBpv) | (dBpv) | (dB) (dB)
0.162000 28.41 55.36 26.95 | N 9.8
0.166000 45.90 65.16 19.26 | N 9.8
0.410000 29.11 47.65 18.54 | N 9.8
0.410000 37.73 57.65 19.92 | N 9.8
0.462000 37.71 56.66 18.95 | N 9.8
0.466000 28.55 46.59 18.04 | N 9.8
0.958000 41.72 56.00 14.28 | N 9.8
0.982000 29.36 46.00 16.64 | N 9.8
2.222000 38.66 56.00 17.34 | N 9.9
2.250000 23.74 | 46.00 22.26 | N 9.9
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